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Appendix A.1: Test Results of 99% Bandwidth 

 

TestMode Antenna Channel OCB [MHz] FL[MHz] FH[MHz] Limit[MHz] Verdict 

DH5 Ant1 
2402 0.80613 2401.574 2402.380 --- PASS 
2441 0.80331 2440.574 2441.378 --- PASS 
2480 0.80743 2479.574 2480.382 --- PASS 

3DH5 Ant1 
2402 1.1858 2401.380 2402.566 --- PASS 
2441 1.1792 2440.385 2441.564 --- PASS 
2480 1.1861 2479.378 2480.564 --- PASS 
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Appendix A.2: Test Results of 20dB Bandwidth 

 

TestMode Antenna Channel 20db EBW[MHz] FL[MHz] FH[MHz] Limit[MHz] Verdict 

DH5 Ant1 
2402 0.861 2401.523 2402.384 --- PASS 
2441 0.888 2440.523 2441.411 --- PASS 
2480 0.861 2479.523 2480.384 --- PASS 

3DH5 Ant1 
2402 1.278 2401.328 2402.606 --- PASS 
2441 1.317 2440.307 2441.624 --- PASS 
2480 1.305 2479.325 2480.630 --- PASS 

 
 

  



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix A 

CN21WVI2 002 

Page 6 of 46 

 

 

 
 

 
DH5_Ant1_2402 

 
DH5_Ant1_2441 

 
DH5_Ant1_2480 

 
 

  



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix A 

CN21WVI2 002 

Page 7 of 46 

 

 

 
 

 
3DH5_Ant1_2402 

 
3DH5_Ant1_2441 

 
3DH5_Ant1_2480 

 
 

  



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix A 

CN21WVI2 002 

Page 8 of 46 

 

 

 
 

Appendix A.3: Test Results of Carrier Frequency Separation 

 

TestMode Antenna Channel Result[dBm] Limit[dBm] Verdict 

DH5 Ant1 Hop 0.976 ≥0.888 PASS 
3DH5 Ant1 Hop 1.01 ≥0.878 PASS 

 
 
 

DH5_Ant1_Hop 

 
3DH5_Ant1_Hop 
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Appendix A.4: Test Results of Number of Hopping Frequency 

 

TestMode Antenna Channel Result[Num] Limit[Num] Verdict 

DH5 Ant1 Hop 79 ≥15 PASS 
3DH5 Ant1 Hop 79 ≥15 PASS 

 
 

DH5_Ant1_Hop 

 
3DH5_Ant1_Hop 
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Appendix A.5: Test Results of Time of Occupancy 

 

TestMode Antenna Channel 
BurstWidth 

[ms] 
TotalHops 

[Num] 
Result[s] Limit[s] Verdict 

DH1 Ant1 Hop 0.38 330 0.125 ≤0.4 PASS 
DH3 Ant1 Hop 1.63 140 0.229 ≤0.4 PASS 
DH5 Ant1 Hop 2.88 80 0.23 ≤0.4 PASS 

3DH1 Ant1 Hop 2.89 90 0.26 ≤0.4 PASS 
3DH3 Ant1 Hop 0.38 130 0.05 ≤0.4 PASS 
3DH5 Ant1 Hop 2.89 130 0.375 ≤0.4 PASS 
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Appendix A.6: Test Results of Conducted Spurious Emissions Measured in 100 kHz 
Bandwidth 

Conducted Spurious Emission 

 

TestMode Antenna Channel 
FreqRange 

[MHz] 
RefLevel 

[dBm] 
Result 
[dBm] 

Limit 
[dBm] 

Verdict 

DH5 Ant1 

2402 
Reference 3.48 3.48 --- PASS 
30~1000 3.48 -61.76 ≤-16.52 PASS 

1000~26500 3.48 -50.4 ≤-16.52 PASS 

2441 
Reference 4.38 4.38 --- PASS 
30~1000 4.38 -62.46 ≤-15.62 PASS 

1000~26500 4.38 -50.59 ≤-15.62 PASS 

2480 
Reference 4.64 4.64 --- PASS 
30~1000 4.64 -62.12 ≤-15.36 PASS 

1000~26500 4.64 -49.45 ≤-15.36 PASS 

3DH5 Ant1 

2402 
Reference -0.49 -0.49 --- PASS 
30~1000 -0.49 -62.98 ≤-20.49 PASS 

1000~26500 -0.49 -51.99 ≤-20.49 PASS 

2441 
Reference 2.52 2.52 --- PASS 
30~1000 2.52 -62.54 ≤-17.48 PASS 

1000~26500 2.52 -51.82 ≤-17.48 PASS 

2480 
Reference 0.22 0.22 --- PASS 
30~1000 0.22 -61.73 ≤-19.78 PASS 

1000~26500 0.22 -51.46 ≤-19.78 PASS 
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DH5_Ant1_2402_30~1000 

 
DH5_Ant1_2402_1000~26500 
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DH5_Ant1_2441_0~Reference 

 
DH5_Ant1_2441_30~1000 
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DH5_Ant1_2480_0~Reference 

 
DH5_Ant1_2480_30~1000 

 
DH5_Ant1_2480_1000~26500 
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3DH5_Ant1_2402_0~Reference 
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3DH5_Ant1_2480_0~Reference 

 
3DH5_Ant1_2480_30~1000 

 
3DH5_Ant1_2480_1000~26500 
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Band Edge 

 

TestMode Antenna ChName Channel 
RefLevel 

[dBm] 
Result 
[dBm] 

Limit 
[dBm] 

Verdict 

DH5 Ant1 

Low 2402 4.04 -46.92 ≤-15.96 PASS 
High 2480 4.93 -47.66 ≤-15.07 PASS 
Low Hop_2402 3.92 -48.29 ≤-16.08 PASS 
High Hop_2480 4.32 -47.35 ≤-15.68 PASS 

3DH5 Ant1 

Low 2402 1.92 -49.87 ≤-18.08 PASS 
High 2480 2.46 -49.16 ≤-17.54 PASS 
Low Hop_2402 -0.25 -49.89 ≤-20.25 PASS 
High Hop_2480 0.80 -49.71 ≤-19.2 PASS 

 
 

DH5_Ant1_Low_2402 

 
DH5_Ant1_High_2480 
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DH5_Ant1_Low_Hop_2402 

 
DH5_Ant1_High_Hop_2480 
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3DH5_Ant1_High_2480 
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Note: Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results below 
30MHz and 18GHz - 26.5GHz were greater than 20dB below the limit, so only the radiated spurious emissions from 
30MHz to 18GHz were reported. 

Appendix A.7: Test Results of Radiated Spurious Emissions 

Note: This testing was carried out on different modulations, but only the worst case (GFSK) was presented in 
this report. 

30MHz - 1GHz 
 

Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 
Test Mode: BDR_DH5_Low channel 

Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 23 Humi:58% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 

MaxPeak 

(dBµV/m) 

Limit 

(dBµV/m) 

Margin 

(dB) 

Height 

(cm) 

Pol Azimuth 

(deg) 

Corr. 

(dB/m) 

57.451000 21.23 40.00 18.77 100.0 H 139.0 -18.7 

104.302000 18.72 43.50 24.78 100.0 H 139.0 -18.8 

424.741500 25.69 46.00 20.31 100.0 H 307.0 -13.4 

856.634000 33.23 46.00 12.77 100.0 H 198.0 -5.4 

 

 

Final_Result 
Frequency 

(MHz) 

QuasiPeak 

(dBµV/m) 

Limit 

(dBµV/m) 

Margin 

(dB) 

Height 

(cm) 

Pol Azimuth 

(deg) 

Corr. 

(dB/m) 

--- --- --- --- ---  --- --- 
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Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: BDR_DH5_Low channel 
Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 23 Humi:58% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 

MaxPeak 

(dBµV/m) 

Limit 

(dBµV/m) 

Margin 

(dB) 

Height 

(cm) 

Pol Azimuth 

(deg) 

Corr. 

(dB/m) 

49.982000 30.84 40.00 9.16 100.0 V 2.0 -18.3 

99.694500 17.84 43.50 25.66 100.0 V 30.0 -19.0 

288.941500 22.08 46.00 23.92 100.0 V 147.0 -16.5 

633.728000 30.18 46.00 15.82 100.0 V 336.0 -9.4 

 
 

Final_Result 
Frequency 

(MHz) 

QuasiPeak 

(dBµV/m) 

Limit 

(dBµV/m) 

Margin 

(dB) 

Height 

(cm) 

Pol Azimuth 

(deg) 

Corr. 

(dB/m) 

--- --- --- --- ---  --- --- 
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Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: BDR_DH5_High channel 
Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 23 Humi:58% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 

MaxPeak 

(dBµV/m) 

Limit 

(dBµV/m) 

Margin 

(dB) 

Height 

(cm) 

Pol Azimuth 

(deg) 

Corr. 

(dB/m) 

47.072000 22.28 40.00 17.72 100.0 H 0.0 -18.5 

105.223500 18.69 43.50 24.81 100.0 H 216.0 -18.8 

389.288000 23.97 46.00 22.03 100.0 H 165.0 -13.9 

918.859500 34.89 46.00 11.11 100.0 H 63.0 -4.8 

 
 

Final_Result 
Frequency 

(MHz) 

QuasiPeak 

(dBµV/m) 

Limit 

(dBµV/m) 

Margin 

(dB) 

Height 

(cm) 

Pol Azimuth 

(deg) 

Corr. 

(dB/m) 

--- --- --- --- ---  --- --- 
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Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: BDR_DH5_High channel 
Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 23 Humi:58% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 

MaxPeak 

(dBµV/m) 

Limit 

(dBµV/m) 

Margin 

(dB) 

Height 

(cm) 

Pol Azimuth 

(deg) 

Corr. 

(dB/m) 

50.030500 31.25 40.00 8.75 100.0 V 156.0 -18.3 

107.697000 18.73 43.50 24.77 100.0 V 325.0 -18.9 

362.370500 25.93 46.00 20.07 100.0 V 208.0 -14.6 

887.674000 34.13 46.00 11.87 100.0 V 31.0 -5.1 

 
 

Final_Result 
Frequency 

(MHz) 

QuasiPeak 

(dBµV/m) 

Limit 

(dBµV/m) 

Margin 

(dB) 

Height 

(cm) 

Pol Azimuth 

(deg) 

Corr. 

(dB/m) 

--- --- --- --- ---  --- --- 
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1GHz - 18GHz 

Note: The highest waveform in the figure is Bluetooth Fundamental. 
 

Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: BDR_DH5_Low channel 

Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 23 Humi:58% 

Test Standard: FCC 15.247 
Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
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l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4810.500000 50.35 --- 74.00 23.65 100.0 H 115.0 11.8 

4810.500000 --- 39.80 54.00 14.20 100.0 H 115.0 11.8 

 
 

Final_Result 
Frequency 

(MHz) 

MaxPeak 

(dBµV/m) 

Limit 

(dBµV/m) 

Margin 

(dB) 

Height 

(cm) 

Pol Azimuth 

(deg) 

Corr. 

(dB/m) 

--- --- --- --- ---  --- --- 
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Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: BDR_DH5_Low channel 
Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 23 Humi:58% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
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l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 

MaxPeak 

(dBµV/m) 

Average 

(dBµV/m) 

Limit 

(dBµV/m) 

Margin 

(dB) 

Height 

(cm) 

Pol Azimuth 

(deg) 

Corr. 

(dB/m) 

4806.000000 50.39 --- 74.00 23.61 100.0 V 48.0 11.8 

4810.000000 --- 39.45 54.00 14.55 100.0 V 85.0 11.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: BDR_DH5_Low channel 
Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 23 Humi:58% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 

MaxPeak 

(dBµV/m) 

Average 

(dBµV/m) 

Limit 

(dBµV/m) 

Margin 

(dB) 

Height 

(cm) 

Pol Azimuth 

(deg) 

Corr. 

(dB/m) 

7205.950000 43.10 --- 74.00 30.90 100.0 H 142.0 8.8 

7214.308333 --- 32.67 54.00 21.33 100.0 H 128.0 8.7 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: BDR_DH5_Low channel 
Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 23 Humi:58% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 

MaxPeak 

(dBµV/m) 

Average 

(dBµV/m) 

Limit 

(dBµV/m) 

Margin 

(dB) 

Height 

(cm) 

Pol Azimuth 

(deg) 

Corr. 

(dB/m) 

7202.016667 --- 32.63 54.00 21.37 100.0 V 165.0 8.8 

7210.866667 41.74 --- 74.00 32.26 100.0 V 205.0 8.7 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: BDR_DH5_Mid channel 
Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 23 Humi:58% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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l i
n
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B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 

MaxPeak 

(dBµV/m) 

Average 

(dBµV/m) 

Limit 

(dBµV/m) 

Margin 

(dB) 

Height 

(cm) 

Pol Azimuth 

(deg) 

Corr. 

(dB/m) 

4882.500000 49.46 --- 74.00 24.54 100.0 H 52.0 11.8 

4882.500000 --- 38.82 54.00 15.18 100.0 H 52.0 11.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: BDR_DH5_Mid channel 
Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 23 Humi:58% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 

MaxPeak 

(dBµV/m) 

Average 

(dBµV/m) 

Limit 

(dBµV/m) 

Margin 

(dB) 

Height 

(cm) 

Pol Azimuth 

(deg) 

Corr. 

(dB/m) 

4883.500000 --- 39.03 54.00 14.97 100.0 V 292.0 11.8 

4891.500000 50.42 --- 74.00 23.58 100.0 V 2.0 11.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: BDR_DH5_Mid channel 
Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 23 Humi:58% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 

MaxPeak 

(dBµV/m) 

Average 

(dBµV/m) 

Limit 

(dBµV/m) 

Margin 

(dB) 

Height 

(cm) 

Pol Azimuth 

(deg) 

Corr. 

(dB/m) 

7313.625000 --- 32.57 54.00 21.43 100.0 H 108.0 8.2 

7336.733333 42.75 --- 74.00 31.25 100.0 H 108.0 8.1 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 

 

  



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix A 

CN21WVI2 002 

Page 36 of 46 

 

 

 
 

 

Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: BDR_DH5_Mid channel 
Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 23 Humi:58% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 

MaxPeak 

(dBµV/m) 

Average 

(dBµV/m) 

Limit 

(dBµV/m) 

Margin 

(dB) 

Height 

(cm) 

Pol Azimuth 

(deg) 

Corr. 

(dB/m) 

7307.233333 42.03 --- 74.00 31.97 100.0 V 329.0 8.3 

7314.608333 --- 32.26 54.00 21.74 100.0 V 164.0 8.2 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: BDR_DH5_High channel 
Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 23 Humi:58% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 

MaxPeak 

(dBµV/m) 

Average 

(dBµV/m) 

Limit 

(dBµV/m) 

Margin 

(dB) 

Height 

(cm) 

Pol Azimuth 

(deg) 

Corr. 

(dB/m) 

4954.000000 51.34 --- 74.00 22.66 100.0 H 37.0 11.8 

4954.000000 --- 39.57 54.00 14.43 100.0 H 37.0 11.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: BDR_DH5_High channel 
Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 23 Humi:58% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 

MaxPeak 

(dBµV/m) 

Average 

(dBµV/m) 

Limit 

(dBµV/m) 

Margin 

(dB) 

Height 

(cm) 

Pol Azimuth 

(deg) 

Corr. 

(dB/m) 

4952.500000 --- 40.11 54.00 13.89 100.0 V 68.0 11.8 

4961.500000 50.47 --- 74.00 23.53 100.0 V 89.0 11.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus  

Model: RM700  

Test Mode: BDR_DH5_High channel  
Order No/Sample No: 168339184/A003151089-004  

Test Voltage: Battery  

Remark: Temp 23 Humi:58%  

Test Standard: FCC 15.247  

Tested By: Kei Zhang  

Reviewed By: Terry Yin  

  
  

L
e
ve

l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 

MaxPeak 

(dBµV/m) 

Average 

(dBµV/m) 

Limit 

(dBµV/m) 

Margin 

(dB) 

Height 

(cm) 

Pol Azimuth 

(deg) 

Corr. 

(dB/m) 

7414.908333 42.28 --- 74.00 31.72 100.0 H 186.0 8.3 

7453.258333 --- 32.27 54.00 21.73 100.0 H 0.0 8.5 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 

 

  



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix A 

CN21WVI2 002 

Page 40 of 46 

 

 

 
 

 

Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus  

Model: RM700  

Test Mode: BDR_DH5_High channel  
Order No/Sample No: 168339184/A003151089-004  

Test Voltage: Battery  

Remark: Temp 23 Humi:58%  

Test Standard: FCC 15.247  

Tested By: Kei Zhang  

Reviewed By: Terry Yin  

  
  

L
e
ve

l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 

MaxPeak 

(dBµV/m) 

Average 

(dBµV/m) 

Limit 

(dBµV/m) 

Margin 

(dB) 

Height 

(cm) 

Pol Azimuth 

(deg) 

Corr. 

(dB/m) 

7469.975000 --- 33.18 54.00 20.82 100.0 V 262.0 8.6 

7473.908333 43.13 --- 74.00 30.87 100.0 V 0.0 8.6 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Appendix A.8: Test Results of Radiated Emissions in Restricted Bands 
 

Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: BDR_DH5_Low channel 

Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 
Remark: Temp 23 Humi:58% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2353.920000 --- 43.06 54.00 10.94 100.0 H 267.0 6.9 

2354.040000 50.25 --- 74.00 23.75 100.0 H 280.0 6.9 

 

 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: BDR_DH5_Low channel 
Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 23 Humi:58% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 

MaxPeak 

(dBµV/m) 

Average 

(dBµV/m) 

Limit 

(dBµV/m) 

Margin 

(dB) 

Height 

(cm) 

Pol Azimuth 

(deg) 

Corr. 

(dB/m) 

2350.905000 50.09 --- 74.00 23.91 100.0 V 260.0 6.9 

2354.120000 --- 40.64 54.00 13.36 100.0 V 329.0 6.9 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: BDR_DH5_High channel 
Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 23 Humi:58% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 

MaxPeak 

(dBµV/m) 

Average 

(dBµV/m) 

Limit 

(dBµV/m) 

Margin 

(dB) 

Height 

(cm) 

Pol Azimuth 

(deg) 

Corr. 

(dB/m) 

2485.960000 --- 40.85 54.00 13.15 100.0 H 28.0 7.4 

2487.007500 50.35 --- 74.00 23.65 100.0 H 277.0 7.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Model: RM700 

Test Mode: BDR_DH5_High channel 
Order No/Sample No: 168339184/A003151089-004 

Test Voltage: Battery 

Remark: Temp 23 Humi:58% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 

MaxPeak 

(dBµV/m) 

Average 

(dBµV/m) 

Limit 

(dBµV/m) 

Margin 

(dB) 

Height 

(cm) 

Pol Azimuth 

(deg) 

Corr. 

(dB/m) 

2490.767500 --- 41.70 54.00 12.30 100.0 V 327.0 7.4 

2491.727500 50.26 --- 74.00 23.74 100.0 V 247.0 7.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Appendix A.9: Test Results of Conducted Emission on AC Mains 
 

Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Order No: 168339184 160 

Model: RM700 

Test Mode: Charging by AC/DC Adapter + Data Transmission by 2.4G Wi-Fi + 
BT 

Test Voltage: AC 120V/60Hz 

Test By: Shower Dai 

Review By: Gary Chen 

Remark: SR1 

  
  

L
e
ve

l i
n
 d

B
礦

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV) 

Average 
(dBµV) 

Limit 
(dBµV) 

Margin 
(dB) 

Line Corr. 
(dB) 

0.206000 51.56 --- 63.37 11.80 L1 9.6 

0.214000 --- 34.73 53.05 18.31 L1 9.6 

0.314000 --- 24.67 49.86 25.20 L1 9.6 

0.314000 43.51 --- 59.86 16.35 L1 9.6 

0.434000 --- 28.60 47.18 18.58 L1 9.7 

0.434000 44.33 --- 57.18 12.84 L1 9.7 

0.528000 41.17 --- 56.00 14.83 L1 9.7 

0.548000 --- 23.96 46.00 22.04 L1 9.7 

0.608000 41.79 --- 56.00 14.21 L1 9.7 

0.640000 --- 25.64 46.00 20.36 L1 9.7 

0.652000 41.09 --- 56.00 14.91 L1 9.7 

0.796000 --- 23.65 46.00 22.35 L1 9.7 

 

Final_Result 
Frequency 

(MHz) 

QuasiPeak 

(dBµV) 

Average 

(dBµV) 

Limit 

(dBµV) 

Margin 

(dB) 

Meas. Time 

(ms) 

Bandwidth 

(kHz) 

Line Corr. 

(dB) 

--- --- --- --- --- --- ---  --- 
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Test Report 
  
 

EUT Information 
EUT Name: DJI RC Plus 

Order No: 168339184 160 

Model: RM700 

Test Mode: Charging by AC/DC Adapter + Data Transmission by 2.4G Wi-Fi + 
BT 

Test Voltage: AC 120V/60Hz 

Test By: Shower Dai 

Review By: Gary Chen 

Remark: SR1 

  
  

L
e
ve

l i
n
 d

B
礦

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV) 

Average 
(dBµV) 

Limit 
(dBµV) 

Margin 
(dB) 

Line Corr. 
(dB) 

0.178000 45.59 --- 64.58 18.99 N 9.6 

0.182000 --- 33.78 54.39 20.62 N 9.6 

0.274000 --- 22.91 51.00 28.08 N 9.6 

0.274000 40.06 --- 61.00 20.93 N 9.6 

0.482000 --- 28.62 46.31 17.68 N 9.7 

0.490000 41.52 --- 56.17 14.65 N 9.7 

0.540000 --- 25.79 46.00 20.21 N 9.7 

0.544000 38.60 --- 56.00 17.40 N 9.7 

0.616000 39.63 --- 56.00 16.37 N 9.7 

0.632000 --- 24.31 46.00 21.69 N 9.7 

0.796000 --- 22.76 46.00 23.24 N 9.7 

0.796000 33.07 --- 56.00 22.93 N 9.7 

 

Final_Result 
Frequency 

(MHz) 

QuasiPeak 

(dBµV) 

Average 

(dBµV) 

Limit 

(dBµV) 

Margin 

(dB) 

Meas. Time 

(ms) 

Bandwidth 

(kHz) 

Line Corr. 

(dB) 

--- --- --- --- --- --- ---  --- 

 

 


